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1. TEST RESULTS SUMMARY

Table 1 Test Results Summary

Test Items FCC Rules Test Results

6dB DTS bandwidth measurement 15.247 (a) (2) Pass

Maximum Peak Conducted Power 15.247 (b) (3) Pass

Maximum Power Spectral Density 15.247 (3) Pass

Level

Conducted Bandedge and Spurious 15.247 (d) Pass
15.247 (d)

Radiated Bandedge and Spurious 15.209 Pass

15.205

Conducted emission test for AC power 15.207 Pass

port

Antenna Requirment 15.203 Pass

Remark: “N/A” means “Not applicable.”
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2. GENERAL INFORMATION

2.1.Report information

2.1.1.This report is not a certificate of quality; it only applies to the sample of the
specific product/equipment given at the time of its testing. The results are not
used to indicate or imply that they are application to the similar items. In addition,
such results must not be used to indicate or imply that SMQ approves
recommends or endorses the manufacture, supplier or use of such
product/equipment, or that SMQ in any way guarantees the later performance of
the product/equipment.

2.1.2.The sample/s mentioned in this report is/are supplied by Applicant, SMQ
therefore assumes no responsibility for the accuracy of information on the brand
name, model number, origin of manufacture or any information supplied.

2.1.3.Additional copies of the report are available to the Applicant at an additional fee.
No third part can obtain a copy of this report through SMQ, unless the applicant
has authorized SMQ in writing to do so.

2.2.Laboratory Accreditation and Relationship to Customer

The testing report were performed by the Shenzhen Academy of Metrology and
quality Inspection EMC Laboratory (Guangdong EMC compliance testing center),
in their facilities located at Bldg. of Metrology & Quality Inspection, Longzhu Road,
Nanshan District, Shenzhen, Guangdong, China. At the time of testing,
Laboratory is accredited by the following organizations:

China National Accreditation Service for Conformity Assessment (CNAS)
accredits the Laboratory for conformance to FCC standards, EMC international
standards and EN standards. The Registration Number is CNAS L0579.

The Laboratory is listed in the United States of American Federal
Communications Commission (FCC), and the registration number are 446246
806614 994606(semi anechoic chamber).

The Laboratory is listed in Voluntary Control Council for Interference by
Information Technology Equipment (VCCI), and the registration number are
R-1974(open area test site) , R-1966(semi anechoic chamber),C-2117(mains
ports conducted interference measurement) and T-180(telecommunication ports
conducted interference measurement).

The Laboratory is registered to perform emission tests with Industry Canada (IC),
and the registration number is 11177A-1 11177A-2.

TUV Rhineland accredits the Laboratory for conformance to IEC and EN
standards, the registration number is E2024086Z02.
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2.3.Measurement Uncertainty

Conducted Emission
9kHz~30MHz 3.5dB

Radiated Emission

30MHz~1000MHz 4.5dB
1GHz~26.5GHz 4.6dB
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3. PRODUCT DESCRIPTION

3.1.EUT Description

Description : Handheld Data Terminal
Manufacturer : Shenzhen Urovo Technology Co., Ltd
Model Number . 16200S
Operate . 2.412GHz~2.462GHz
Frequency
Antenna . Wi-Fi: PCB Antenna  2.1dBi
Designation BT: PCB Antenna  2.0dBi
Remark: /

WLAN :

Table 2 Working Frequency List(802.11b, 802.11g,802.11n HT20)
Channel Frequency Channel Frequency
1 2412MHz 8 2447MHz
2 2417MHz 9 2452MHz
3 2422MHz 10 2457MHz
4 2427MHz 11 2462MHz
5 2432MHz
6 2437MHz - ---

7 2442MHz

3.2.Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for FCC ID: SWSI6200S, filing to
comply with Section 15.207, 15.209, 15.247 of the FCC Part 15, Subpart C
Rules.

3.3.Block Diagram of EUT Configuration

EUT AC adaptor

Figure 1 EUT setup
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3.4.0perating Condition of EUT

The Radiated spurious emission measurements were carried out in
semi-anechoic chamber with 3-meter test range, and EUT is rotated on three
test planes to find out the worst emission (X plane).

Worst-case mode and channel used for 30-1000 MHz radiated and power line
conducted emissions was the mode and channel with the highest output power.
Worst-case data rates as provided by the client were:

802.11b mode: 1 Mbps

802.11g mode: 6 Mbps

802.11n HT20 mode: MCSO

802.11b and 802.11g operates in SISO mode. For SISO conducted
measurements, the modes tested in this report will be considered as a worst
case mode.

802.11n operate in SISO mode. For SISO conducted

measurements, the modes tested in this report will be considered as a worst

case mode.

Duty Cycle:

Mode Duty Cycle(%) Duty Factor
=10*log(1/Duty Cycle)

802.11b 0.972 0.12

802.119g 0.921 0.36

802.11n HT20 0.893 0.49

3.5.Directional Antenna Gain

The EUT does NOT support a WIFI MIMO function.
Directional gain need NOT to be considered.
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3.6.Support Equipment List

Table 3 Support Equipment List

Name Model No SIN Manufacturer
Adaptor for Shenzhen Zhongling Electronics
ZAU-A050260A-04 -
EUT Technology Co.,Ltd
Adaptor for Shenzhen Zhongling Electronics
ZAU-A050150A-02 -
EUT Technology Co.,Ltd

3.7.Test Conditions

Date of test: Mar.25,2016- Apr.19,2016

Date of EUT Receive: Mar.31,2016
Temperature: 22~24 C

Relative Humidity: 48~54%

3.8.Special Accessories

Not available for this EUT intended for grant.

3.9.Equipment Modifications

Not available for this EUT intended for grant.
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4. TEST EQUIPMENT USED

Table 4 Test Equipment

No. Equipment Manufacturer Model No. Last Cal. cal.

Interval

SB2603 EMI Test Receiver Rohde & Schwarz ESCS30 Dec.18, 2015 | 1 Year
SB3321 AMN Rohde & Schwarz ESH2-75 Jan.17, 2016 1 Year
SB2604 AMN Rohde & Schwarz ESH3-Z5 | Nov.18, 2015 1 Year
SB8501/09 EMI Test Receiver Rohde & Schwarz ESU40 Mar.18, 2016 1 Year
SB8501/04 Bilog Antenna Schwarzbeck VULB9163 | Mar.18, 2016 | 1 Year
SB3435 Horn Antenna Rohde & Schwarz HF906 Jan.18, 2016 1 Year
SB5392/02 Horn Antenna Amplifier Research | AT4560 May.15,2015 1 Year
SB34so/o1 | M Semi-anechoic |y oioss Projects | 9X6X6 | Oct.09, 2014 | 2 Years

chamber
SB3345 Loop Antenna Schwarzbeck FMZB1516 | Jan.20, 2015 |2 Years
SB3437 Power meter Rohde & Schwarz NRVD Jul.03, 2015 1 Year
SB3437/01 Power sensor Rohde & Schwarz URV5-Z2 Jul.03, 2015 1 Year
SB9721/02 Signal Analyzer Agilent N9020A Jan.04, 2016 1 Year
SB8501/17 Preamplifier Rohde & Schwarz SCU-18 Mar.26, 2016 | 1 Year
SB8501/16 Preamplifier Rohde & Schwarz SCU-26 Mar.26, 2016 | 1 Year
SB9059 Preamplifier Rohde & SCU-40 | Nov.05,2015 | 1 Year
Schwarz
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5. 6DB BANDWIDTH MEASUREMENT

5.1.LIMITS OF 6dB BANDWIDTH MEASUREMENT

CFR 47 (FCC) part 15.247 (a) (2) and 558074 D01 DTS Meas Guidance v03r05
5.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.
a) Set RBW =100 kHz.

b) Set the video bandwidth (VBW) = 3 x RBW.

c)Detector = Peak.

d)Trace mode = max hold.

e)Sweep = auto couple.

f)Allow the trace to stabilize.

g)Measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and
lower frequencies) that are attenuated by 6 dB relative to the maximum level
measured in the fundamental emission.

5.3.TEST SETUP

SPECTRUM
EUT ANALYZER

Report No..WT168001367 Page 12 of 106



Test Data

Table 5 6dB Bandwidth Test Data 802.11b

CHANNEL
FREQUENCY
(MH2z)

6dB

(MH2z)

BANDWIDTH

results

2412

7.135

Pass

2437

7.130

Pass

2462

7.146

Pass

Agilent.Spectrum Anslyzer - Docupied W

Center Freq 2.412000000 GHz

o Trig:Fra
S Gaindow *_ #Aen: 30 df

Ref Offsat 1 dB
Ref 20.00 dBm

Qccupled Bandwidth

11,968 MHz
63.043 kHz
7.135 MHz

Transmit Freq Error
% dB Bandwidth

Center Freq: 2412000000 GHz
& Run

#VBW 300 kHz

Total Power

OBW Power
x dB

GH:
AvalHold> 4010

02 20:33 Pbage 20,2016

Radio Std: None Frequency

Radis Device: BTS

Center Freq
2412000000 GHz

Span 22
Sweep 2.133

20.3 dBm

89.00 %
-6.00 dB

Agilent.Spectrum Anslyzer - Docupied W

Center Freq 2.437000000 GHz e
S Gaindow *_ #Aen: 30 df

Ref Offsat 1 dB
Ref 20.00 dBm

#VEW 300 kHZ

Qccupled Bandwidth

11.944 MHz
53.183 kHz
7.130 MHz

Total Power

Transmit Freq Error

OBW Power
% dB Bandwidth

x dB

Center Freq: 2437000000 GHz
AvalHold> 4010

02 22.09 Phage 20,2016

Radio Std: None Frequency

Radis Device: BTS

Center Freq
2437000000 GHz

Span 22 N
Sweep 2.133 m

21.8 dBm

89.00 %
-6.00 dB

Agflert Spectruem Analyzer - Docupied W

Center Freq 2.462000000 GH:

Center 2462 GHz
#Res BW 100 kHz

GHz
roglHold> 10010

#VBW 300 kHz

Occupled Bandwidth
11.960 MHz

26.788 kHz
7.146 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

022 % Placs 20015
Fadlo Std: Nane Frequency

Radie Device: BTS

CenterFreq
2462000000 GHz

Span 22 NH
Sweep 2.133 ms]

22.3 dBm

99.00 %
-6.00 dB
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Table 6 6dB Bandwidth Test Data 802.119g
CHANNEL 6dB

FREQUENCY BANDWIDTH
(MH2z) (MH2z)
2412 16.41
2437 16.41

2462 16.44

results

Pass
Pass
Pass

Agiers Spectrum Analyzer  Decupied BN
i 052337 P 20,2016 E 2123 PMage 20,2016
req 2412000000 GHz Radio Std: None Frequency

R ‘AvaiHold 10110
dhtren: 30 48

Radio Std: Nona Frequency

eq. 243
- Run
Radis Device: BTS

Gz
“AvaiHold> 10110
Radis Device:BTS
Offset 1 dB
20.00 dBm
Center Freq Center Freq
2412000000 GHz 2437000000 GHz

Span 22 MHz}
FVBW 300 kHz Sweep 2.133 ms]

Span 22 MHz}
Qccupled Bandwidth

#VBW 300 kHz Sweep 2.133 ms]
Total Power 13.9 dBm

Qccupled Bandwidth
16.540 MHz

16,533 MHz
Transmit Freq Error 22.960kHz ~ OBW Power 9.00 %
x dB Bandwidth 16.41 MHz

Total Power 15.4 dBm

Transmit Freq Error 8.475 kHz OBW Power 89.00 %
x dB -6.00 dB x dB Bandwidth 16.41 MHz x dB -6.00 dB
=

505 e .o
oHz Fadlo Std: Nane Frequency
“vgHold> 0

Radie Device: BTS

CenterFreq
462000000 GHz

Center 2462 GHz Span 22 MHz]
#Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms]

Occupled Bandwidth Total Power 13.8 dBm

16.526 MHz

Transmit Freq Error 3.138 kHz

OBW Power

x dB Bandwidth 16.44 MHz x dB
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Table 7 6dB Bandwidth Test Data 802.11n HT20
CHANNEL 6dB
FREQUENCY BANDWIDTH results
(MH2z) (MH2z)
2412 17.62 Pass

2437 17.61 Pass

2462 17.63 Pass

P —— [T ——
£ & EEE  youancy L Frequency
Radio S1d: Nore 2437000000 GHz Gancar Freq: 2 437000000 Gz

Center Freg 2.437000000 GH. N Trig-Froa Run reglHold> 10010

Radio Device:8TS s Gaindow *_dhtien; 30 4B Radio Device:8TS

GHz
roglHold> 10010

Offset 1
Ref 20.00 dBm

CenterFreq
12000000 GHz

CenterFreq
2437000000 GHz

Center 2412 GHz Center 2437 GHz Span 22
#Res BW 100 kHz #VBW 300 kHz #Res BW 100 kHz #VBW 300 kHz Sweep 2.133m

Occupled Bandwidth Total Power et Occupled Bandwidth Total Power 15.8 dBm
17.690 MHz 17.695 MHz

Transmit Freq Error 22.237 kHz OBW Power 99.00 % Transmit Freq Error 15.009 kHz OBW Power 99.00 %

x dB Bandwidth 17.62 MHz x dB -6.00 dB x dB Bandwidth 17.61 MHz x dB -6.00 dB

= s = smans

Agflert Spectruem Analyzer - Docupied W

L I CEELIEED |00,
2 46200000 Center Freq: 2462000000 GHz Radie Std: None

Center Freg 2.462000000 GHz ____ Enarbfitse AvalHold> 4010

FGaindow ~ #Awen: 30 48 Radis Device: BTS

Span 2
#VBW 300 kHz Sweep 2.133ms,

Qccupled Bandwidth Total Power 15.9 dBm
17.683 MHz

Transmit Freq Error 1.121 kHz OBW Power 89.00 %

x dB Bandwidth 17.63 MHz x dB -6.00 dB

= sTans
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6. MAXIMUM CONDUCTED OUTPUT POWER MEASUREMENT

6.1.LIMITS OF Maximum Conducted Output Power Measurement

CFR 47 (FCC) part 15.247 (b) (3) and 558074 D01 DTS Meas Guidance v03r05
6.2. TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.

a) Set RBW = 1-5% of the OBW, not to exceed 1 MHz..

b) Set VBW = 3 x RBW.

c)Set the span = 1.5 x DTS bandwidth.

d) Number of points in sweep = 2 X span/RBW.

e) Sweep time = auto.

f) Detector = RMS

g)Use the instrument’s band/channel power measurement function with the band
limits set equal to the DTS bandwidth edges

6.3.TEST DATA
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Table 8 Maximum Conducted Output Power Test Data 802.11b

Center
Freq.[MHZz]

Meas.
Level
(Cond.)
[dBm]

Av.Power
[dBm]

Limit
[dBm]

Result

2412

12.05

12.17

<30

Pass

2437

13.75

13.87

<30

Pass

2462

14.08

14.20

<30

Pass

Agilert Spectruem Analyzes - Channel Pawer

Center Freq 2.412000000 GHz 12000000 GH2

of Offsat 1 dB
el 20.00 dBm

#VBW 620 KHZ
Channel Power

12.05 dBm 77.135 MHz

AvglHold: 100100

Power Spectral Density

-56.49 dBm /Hz

Agilert Spectruem Analyzes - Channel Pawer

Frequency

Center Freq
2412000000 GHz

Center Freq 2.437000000

of Offsat 1 dB
el 20.00 dBm

Channel Power

13.756 dBm 17.13 mHz

Freq: 2437000000

03501 FMg 20,3015
GHz Radio Std: None Frequency

AglHold» 4001100

Radis Device: BTS

Center Freq
2437000000 GHz

H#VBW 620 kHz

Power Spectral Density

-54.78 dBm /Hz

Agilert Spectruem Analyzer . Channel Power

T i 2 467600600 GHz
Center Freq 2.462000000 GH: “ovgiHold: 1001150

Center 2462 GHz
Res BW 200 kHz

#VBW 620 kHz
Channel Power

14.08 dBm /7.148 MHz

Power Spectral Density

-54.46 dBm sz

Frequency

CenterFreq
2462000000 GHz

Report No.:-WT 168001367
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Table 9 Maximum Conducted Output Power Test Data 802.119g

Meas.

Center Level

[dBm]

Freq.[MHz]|(Cond.)

Av.Power|Limit

[dBm] [dBm] Result

2412 6.44

6.80 <30 Pass

2437 8.08

8.44 <30 Pass

2462 6.34

6.70 <30 Pass

Agfler Spectrum Analyzer

Center Freq 2.412

#VBW 620 KHZ
Channel Power Power Spectral Density

6.44 dBm /16.41 MHz -65.72 dBm /Hz

Frequency 437000000 GHz
“RglHold: 100100

Center Freq

2412000000 GHz|

#VBW 620 KHZ
Channel Power

8.08 dBm /16.41 MHz

040,33 Pt 20, 2016

Radio Std: Nona Frequency

Radis Device: BTS

Center Freq
2437000000 GHz

Power Spectral Density

-64.07 dBm /Hz

Agilert Spectruem Analyzes - Channel Pawer

Center Freq 2.462

Center 2462 GHz

Res BW 200 kHz #VBW 620 kHz

Channel Power Power Spectral Density

6.34 dBm /16.44 MHz -65.82 dBm /Hz

Frequency

CenterFreq

2.462000000 GHz|

Report No.:-WT 168001367
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Table 10 Maximum Conducted Output Power Test Data 802.11n HT20

Meas.
Center Level Av.Power|Limit

Freq.[MHz]|(Cond.) [dBm] |[dBm]
[dBm]
2412 6.45 7.94 <30 Pass
2437 8.10 8.59 <30 Pass

2462 8.51 9.0 <30 Pass

Result

Agfler Spectrum Analyzer
T 051,39 Pt 20,2016

Frequency Radio Std: None Frequency

437000000 GHz
AvglHold: 100100

Radis Device: BTS

Center Freq Center Freq
2412000000 GHz 2437000000 GHz

#VBW 620 KHZ e #VBW 620 KHZ
Channel Power Power Spectral Density Channel Power Power Spectral Density

6.45 dBm /17.62 MHz -66.01 dBm /Hz 8.10 dBm 717.61 MHz -64.36 dBm /Hz

Agler. Spectauen Anslyzer - Chasel Pomer
T e i
req: 2 482500600 Radis Frequency

T YT Hz
Center Freq 2 BeglHold: 100100

Radie Device:

CenterFreq
2462000000 GHz

Center 2462 GHz
Res BW 200 kHz #VBW 620 kHz

Channel Power Power Spectral Density

8.51 dBm /17.63 MHz -63.95 dBm /Hz
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7. MAXIMUM POWER SPECTRAL DENSITY LEVEL MEASUREMENT

7.1.LIMITS OF Maximum Power Spectral Density Level Measurement

CFR 47 (FCC) part 15.247 (e) and 558074 D01 DTS Meas Guidance v03r05
7.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.
a)Set analyzer center frequency to DTS channel center frequency.
b)Set the span to 2 times the OBW

c)Set the RBW to: 3 kHz < RBW < 100 kHz.

d)Set the VBW = 3 x RBW.

e)Detector = power averaging (RMS) or sample detector

f)Sweep time = auto couple.

g)Allow trace to fully stabilize.

h)Use the peak marker function to determine the maximum amplitude level within
the RBW.

i)If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

7.3.TEST DATA
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Table 11 Maximum Power Spectral Density Level Test Data 802.11b

Center
Freq.[MHZz]

PSD [dBm]

Av.PSD
[dBm]

Limit
[dBm]

Result

2412

-8.994

-8.874

8

Pass

2437

-7.357

-7.237

8

Pass

2462

-6.363

-6.243

Pass

Agflena Spoctrum Ansiyzer - Swept Sh

Center Freq 2.412000000 ‘m e un
F G Lo n: 30 J

Ref Offget 1 6B
Ref 20.00 dBm

Center 2.41200 GHz

#Res BW 30 kHz #VBW 100 kHz"

D
Pug Typs: Pwr(RMS] s
AvalHold: 100100 »

Span 23.94 MHz

Sweep 33.1ms (8001 pts)

Frequency

CenterFreq
2412000000 GHz|

Agflena Spoctrum Ansiyzer - Swept Sh

Center Freq 2.437000000 G

Ref Offget 1 6B
Ref 20.00 dBm

Center 243700 GHz
#Res BW 30 kHz

#VBW 100 kHz"

D7

Pug Typs: Pwr(RMS]

oo Trig: Fras Run AvglH
#Aran: 30 48

CenterFreq|
2437000000 GHz |

Span 23.89 MHz
Sweep 32.5 ms (8001 pts)

Agflena Spoctrum Ansiyzer - Swept Sh

Center Freq 2.462000000 GHz

T
1 i Lo

o Trig:Fres Run
#Attan: 30 4B

Ref Offget 1 6B
Ref 20.00 dBm

Center 2.46200 GHz

#Res BW 30 kHz #VBW 100 kHz*

7434204 iy 05,
Pug Typs: Pwr(RMS]
AyglHeld: 1001100

Span 23.92 MHz
Sweep 33.1ms (8001 pts)

CenterFreq
2462000000 GHz,
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Table 12 Maximum Power Spectral Density Level Test Data 802.11g

Center

Freq.[MHZz] PSD [dBm]

Av.PSD
[dBm]

Limit
[dBm]

Result

2412 -18.744

-18.384 |8

Pass

2437 -17.257

-16.897 8

Pass

2462 -18.057

-17.697 |8

Pass

T ——
726

g Type: Pwr(RMS]
W {rig: Fres Run Avaltiokd: 100100
- 30 48

Center Freq 2.412000000 GHz
-

Ref Offset 1 a8 Mkr1 2.4
Ref 20.00 dBm

i \.w.,.,,w.._. d

Center 241200 GHz Span 33.08 MHz
#Res BW 30 kHz #VBW 100 kHz* Sweep 45.3 ms (8001 pts)

CenterFreq
2412000000 GHz|

Agflena Spoctrum Ansiyzer - Swept Sh

Center Freq 2.437000000 GHz
=

Ref Offget 1 6B
Ref 20.00 dBm

Center 243700 GHz
#Res BW 30 kHz

Pug Typs: Pwr(RMS]
Trig: Fres Run AvalHold: 100100
0 48

#VBW 100 kHz"

Frequency

CenterFreq|
2437000000 GHz |

Span 33.07 MHz
Sweep 45.3 ms (8001 pts)

Agflena Spoctrum Ansiyzer - Swept Sh

Pug Typs: Pwr(RMS]
Trig: Fres Run AyglHeld: 1001100
Atten: 30 48

Center Freq 2.462000000 GHz
Fouie
Refoffset 1 a8
Ref 20.00 dBm

Center 2.46200 GHz Span 33.05 MHz
#Res BW 30 kHz #VBW 100 kHz* Sweep 45.3 ms (8001 pts)
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Table 13 Maximum Power Spectral Density Level Test Data 802.11n HT20

Center
Freq.[MHZz]

Av.PSD

PSD [dBm]  fye s

Limit
[dBm]

Result

2412

-18.082 -17.592

8

Pass

2437

-17.295 -16.935

8

Pass

2462

-16.346 -15.986

Pass

Agilent Spoctrum Anslyzer - Swopt S

Center Freq 2.412000000 GHz
O Fit

[y

e Trig: Free Run

Ref Offget 1 6B
Ref 20.00 dBm

Center 2.41200 GHz

#Res BW 30 kHz #VBW 100 kHz*

Agilent Spoctrum Anslyzer - Swopt S

v Type: Pur(RMS] Frequency
AvalHald: 100100

CenterFreq
2412000000 GHz|

mﬁ."\,w‘,,

Span 35.38 MHz
Sweep 48.5 ms (8001 pts)

Center Freq 2.437000000 GHz
O Fit
oL oo

Ref Offget 1 6B
Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 30 kHz

Trig: Fres Run

U
vg Type: Pwr{RMS]

#VBW 100 kHz*

AvalHold: 1001120

Mkr1 2.44:

CenterFreq|
2437000000 GHz |

Span 35.39 MHz

Sweep 48.5ms

(8001 pts)

Agilent Spoctrum Anslyzer - Swopt S

Center Freq 2.462000000 GHz
e e Trig:Free Run
(FGaiiLow  Atton; 30 48

Ref Offget 1 6B
Ref 20.00 dBm

Center 2.46200 GHz

#Res BW 30 kHz #VBW 100 kHz"

vg Type: Pwr{RMS]
AvalHold: 1001120

Mkr1 2.4

CenterFreq
2462000000 GHz,

Span 35.37 MHz
Sweep 48.5 ms (8001 ps),
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8. CONDUCTED BANDEDGE AND SPURIOUS MEASURMENT

8.1.LIMITS OF Conducted Bandedge and Spurious Measurement

CFR 47 (FCC) part 15.247 (d) and 558074 D01 DTS Meas Guidance v03r05
8.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.
Establish a reference level by using the following procedure:

a)Set instrument center frequency to DTS channel center frequency.
b)Set the span to = 1.5 times the DTS bandwidth.

c)Set the RBW = 100 kHz.

d)Set the VBW = 3 x RBW.

e)Detector = peak.

f)Sweep time = auto couple.

g)Trace mode = max hold.

h)Allow trace to fully stabilize.

i)Use the peak marker function to determine the maximum PSD level.
Emission level measurement

a)Set the center frequency and span to encompass frequency range to be
measured.

b)Set the RBW = 100 kHz.

c)Set the VBW = 3 x RBW.

d)Detector = peak.

e)Ensure that the number of measurement points = span/RBW
f)Sweep time = auto couple.

g)Trace mode = max hold.

h)Allow trace to fully stabilize.

I)Use the peak marker function to determine the maximum amplitude level.

Test Result : ALL emission outside of 2400-2483.5 are lower at
least 30dB than fundamental frequency.
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8.3.TEST DATA

802.11b CH1

Pref

Agilent Spectrum Analyzer - Swept SA

Avg Type: Log-Pur
Trig: Free Run AvglHeld: 1001100
#Atten: 30 dB

Center Freq 2.412000000 GHz
PHO:

IFGainL ow

Ref Offset 1 dB MKr1 2

Ref 20.00 dBm

Center 2.412000 GHz
#Res BW 100 kHz

Span 10.70 MHz
Sweep 1.07 ms (1001 pts)

= STATUS

#VBW 300 kHz

Frequency

Lower Edge

rum Analyzer - Swept SA

Start Freq 2.310000000 GHz
PHO:

o Trig: Free Run
FGalniLow

#Atten: 30 4B

Ref Offset 1 dB
Ref 20.00 dBm

Start 2.31000 GHz

#Res BW 100 kHz #VBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold> 10000

Mkr1

Stop 2.41734 GHz
Sweep 10.3 ms (1001 pts)

sTaTuS:

Avg Type: Log-Pur
W Trig: Free Run AvglHold> 1001100
#Atten: 30 dB

Ref Offset 1 dB
Ref 20,00 dBm

Start 30 MHz
#Res BW 100 kHz

Stop 3.000 GHz
Sweep 284 ms (1001 pts)

#VBW 300 kHz

o= |
Boc ol i s e Al . sl e
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802.11b CH6

Pref

Agflent Spectrum Analyzer

Center Freq 2.437000000 GHz Avg Type: Log-Pur
BNO; Avg|Held: 1001100

o Trig: Free Run
1 Galn:Low

#Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.437000 GHz
#Res BW 100 kHz

= STATUS

#VBW 300 kHz

‘Span 10.70 MHz

Sweep 1.07 ms (1001 pts)

Frequency

Center Freq,
2.437000000 GHz

30MHz-3GHz

gflent Spectrum Analyzer - Swept 4

Start Freq 30,000000 MHz
PHO: s

Avg Type: Log-Pur
- AvglHold:>100/100
IFGaiin:Lows

=
#Awen: 30 dB

Ref Offset 1 dB
Ref 20,00 dBm

‘1

7=y w..-r«‘-..._m.m»wv.lll-'.m-ma.n'w--'wM—*W‘w'

Start 30 MHz
#Res BW 100 kHz

= sTATUS

#VBW 300 kHz

‘Stop 3.000 GHz

Sweep 284 ms (1001 pts),

3GHz-26.5GHz

Py P el

A,

enter 14.75 Gz
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802.11b CH11

Pref

igilent Spectrum Analyzer - Swept SA

Center Freq 2,462000000 GHz
Ho

va Type: Log-
5 Trig: Free Run AvglHeld: 1001100

==
IFGainiLow  #Amen: 30 dB

Ref Offset 1dB
Ref 20,00 dBm

Center 2.462000 GHz Span 10.72 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.07 ms (1001 pts),

Frequency

Upper Edge
Agllent Spectrum Analyzer - Swept SA.
‘Start Freq 2.456640500 GHz
T
IFGalniLow

Ref Offset 1 dB
Ref 20.00 dBm

Avg Type: Log-Pur
AvglHold:>100/100

Ref Offset 1 dB Mkr1
Ref 20,00 dBm

.1
ol AR i i

TR I R

Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz ‘Sweep 284 ms (1001 pts),

Start 2.45664 GHz Stop 2.50000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.20 ms (1001 pts)
® wEW 100 kiz
vaw 300 ki

Ref 20 amm At 25 ap st 238
[ o]
==

sl e 5 ot P (YpYy  F e
vate
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802.11g CH1

Pref

Agilent Spectrum Analyzer - Swept SA

I, 030520 FM et 20, 2016
Avg Typa: Log-Pur

Frequency

Lower Edge

2 T il 03055 M At 0, 2036
art Freq 0000000 Avg Typa: Log-Pur TRACE

Center Freq 2.412000000 GHz 1
TNO: Fast Trig: Free Run AvglHold: 100/100 PRO: Fast pr 1ig:Free Run AvglHold>100/100 et ol
IFG: #Arten: 30 dB IF GalniLow #Atten: 30 4B Lol
Auto Tune Tune
Ref Offset 1 dB Ref O 4B |
Ref 20.00 dBm Ref 20.00 dB
Center Freq
2.412000000 GHz
F Step.
1. MHz
Auto Man
Freq Offset Frdq Offset
0Hz 0Hz
Center 2.41200 GHz Span 24.62 MHz 000 op
#Res BW 100 kHz #VBW 300 kHz Sweep 2.40 ms (1001 pts) ResB 00 B 00 p 10.9 001 p
usc STATUS

Ref Offset 1 dB
Ref 20.00 dBm

Start 30 MHz
#Res BW 100 kHz

30MHz-3GHz

Agilent Spectrum Analyzer - Swept SA

Start Freq_30.000000 MHz
PNO:

o Trig: Free Run
HAtten: 30 dB

Lol By ey ity A

#VBW 300 kHz

Avg Typa: Log-Pur
AvglHoid> 1001100

I 1
g} e i,

Stop 3.000 GHz
Sweep 284 ms (1001 pts)

Frequency

StartFreq
30.000000 MHz

Freq Offset
0Hz

@ Ref

iz Span 23.5 GHz
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802.11g CH6

Pref

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.43?0I]000 GHz
FHO: Fagt Trig: Free Run
IFG #Arten: 30 4B

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.43700 GHz

#Res BW 100 kHz #VBW 300 kHz

Avg Typa: Log-Pur
AvglHold: 100/100

Mkr1

Span 24.62 MHz
Sweep 2.40 ms (1001 pts)

Frequency

Auto Tune

Center Freq
2.437000000 GHz

Freq Offset
0Hz

30MHz-3GHz

Agilent Spectrum Analyzer - Swept SA

Start Freq_30.000000 MHz
PNO:

o Trig: Free Run
HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Start 30 MHz

#Res BW 100 kHz #VBW 300 kHz

Avg Typa: Log-Pur
AvglHoid> 1001100

Stop 3.000 GHz
Sweep 284 ms (1001 pts)

Frequency

StartFreq
30.000000 MHz

3GHz-26.5GHz

®

Ref 20 d&m Ate 25 ap

swr

100 Kz
00 Kiiz

2.35 =

Eggkb it e

14.75 GHz
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802.11g CH11

Pref

Agilent Spectrum Analyzer - Swept SA

IFG:

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.46200 GHz
#Res BW 100 kHz

Center Freq 2.4520I]000 GHz
PHO: Fast

Trig: Free Run
HAtten: 30 dB

#VBW 300 kHz

] 02:09.25 FMASH 20, 2015
Avg Type: Log-Par
AvglHold: 100/100

Span 24.66 MHz
Sweep 2.40 ms (1001 pts)

Frequency

Auto Tune

Center Freq
2.462000000 GHz

Freq Offset
0Hz

Edge

9670000
PHO: Fast Ly 17ig: Free Run
[FGainLow _ ¥Atten: 30 dB

Avg Typa: Log-Pur
AvglHoid> 1001100

sTATUS

02:09:57 FMAGH 20, 3015
TRACE
T

oe7 i

eq
2.474B35009 GHz

Start
2.4496T000

req|
GHz|

30MHz-3GHz

Agilent Spectrum Analyzer - Swept SA

Start Freq_30.000000 MHz
PNO:

Ref Offset 1 dB
Ref 20.00 dBm

Start 30 MHz
#Res BW 100 kHz

o Trig: Free Run
HAtten: 30 dB

#VBW 300 kHz

Avg Typa: Log-Pur
AvglHoid> 1001100

A S,
A ‘Amw-mr-nlnw-wn.-.w\-mmr.\m.m.t-,—,.u.‘m»~“1>A‘W il ety

1

Stop 3.000 GHz
Sweep 284 ms (1001 pts)

Frequency

StartFreq
30.000000 MHz

Freq Offset
0Hz

0 asm At 25 ap
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802.11n HT20 CH1

Pref

Agilent Spectrum Analyzer - Swept SA

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.41200 GHz
#Res BW 100 kHz

Center Freq 2.412000000 GHz
PNO: Fast

IFG:

Trig: Free Run
HAtten: 30 dB

#VBW 300 kHz

] 06:57.08 FMARH
Avg Type: Log-Par
AvglHold: 100/100

Span 26.43 MHz
Sweep 2.53 ms (1001 pts)

Frequency

Auto Tune

Center Freq
2.412000000 GHz

StopFreq
2426215000 GHz|

Freq Offset
0Hz

Lower Edge

a eq 0000000
PHO: Fast Ly 17ig: Free Run
[FGainLow _ ¥Atten: 30 dB

I, 05:58.07 FMAct 21, 2016
Avg Typa: Log-Pur TRAcE

AvglHold:>100/100 T

oe7 i

sTATUS

eq
2367607509 GHz

StartFreq
2.310000009 GHz|

Stopfreq
2426216009 GHz
CF Step
11521509 MHz
Man

Freq Qffset

0 Hz

Ref Offset 1 dB
Ref 20.00 dBm

Start 30 MHz
#Res BW 100 kHz

30MHz-3GHz

Agilent Spectrum Analyzer - Swept SA

Start Freq_30.000000 MHz
PNO:

o Trig: Free Run
HAtten: 30 dB

#VBW 300 kHz

Avg Typa: Log-Pur
AvglHoid> 1001100

Ao AR mu.mmm_«,,ﬂ.o«v—-‘»\-‘mumw‘nJ-VM«-w

Stop 3.000 GHz
Sweep 284 ms (1001 pts)

Frequency

StartFreq
30.000000 MHz

0Hz

0 asm At 25 ap swr 2.35
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802.11n HT20 CH6

Pref

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.43?0I]000 GHz Avg Typa: LIWQ-PW
PHO: Fast AvglHold: 100/100
o

e Trig: Free Run
IFG: #Arten: 30 4B
Ref Offset 1 dB Mkr1
Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 100 kHz

Span 26.42 MHz
Sweep 2.53 ms (1001 pts)

#VBW 300 kHz

Frequency

Auto Tune

Center Freq
2.437000000 GHz

Freq Offset
0Hz

30MHz-3GHz

Agilent Spectrum Analyzer - Swept SA

Avg Typa: Log-Pur
AvglHoid> 1001100

Start Freq_30.000000 MHz
PNO:

o Trig: Free Run
HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

[P SR B

Start 30 MHz
#Res BW 100 kHz

Stop 3.000 GHz

#VBW 300 kHz Sweep 284 ms (1001 pts)

Frequency

StartFreq
30.000000 MHz

3GHz-25GHz

®

[

e gribape s fosaffe

14.75 GHz
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802.11n HT20 CH11

Pref

Agilent Spectrum Analyzer - Swept SA

Center Freq 2.4520I]000 GHz
PHO: Fast Avg|Hol
o

e Trig: Free Run
IFG: #atten: 30 4B

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.46200 GHz

#Res BW 100 kHz #VBW 300 kHz

Avg Typa: Log-Pur

02:1704 FMAGH 20, 015

id: 100/100

Span 26.45 MHz
Sweep 2.53 ms (1001 pts)

Frequency

Auto Tune

Center Freq
2.462000000 GHz

Freq Offset
0Hz

Edge

& 00
PHO: Fast Ly 17ig: Free Run
IFGainLow *_ #Acten: 30 B

D2:17.47 PMAGH 20, 015

Avg Typa: Log-Pur TRace

AvglHold:>100/100 T

oe7 i

sTATUS

Stopfreq
GHz

CF Step

5.4 MHz]
|Auto Man
Freq Qffset

0 Hz

30MHz-3GHz

Agilent Spectrum Analyzer - Swept SA

Start Freq_30.000000 MHz
PNO:

o Trig: Free Run
HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

1

h\m‘.,,‘_\q,b-_mv‘qhuw,.a‘-‘u._Muxuruwmylm-#A"

Start 30 MHz

#Res BW 100 kHz #VBW 300 kHz

Avg Typa: Log-Pur
AvglHoid> 1001100

Mkr1 1
5

ol ]

Stop 3.000 GHz
Sweep 284 ms (1001 pts)

Frequency

StartFreq
30.000000 MHz

Freq Offset
0Hz
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9. RADIATED BANDEDGE AND SPURIOUS MEASUREMENT

9.1.LIMITS OF Radiated Bandedge and Spurious Measurement

CFR 47 (FCC) part 15.247 (d) and 558074 D01 DTS Meas Guidance v03r05
9.2.TEST PROCEDURE

1. The testing follows the guidelines in ANSI C63.10-2013.
2. The EUT was arranged to its worst case and then tune the antenna tower
(from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading. A pre-amp and a high pass filter are used for the test in order
to get better signal level.
3. For measurement below 1GHz, the EUT was placed on a turntable with 0.8
meter,above ground. For measurement above 1 GHz, test at FAR, the EUT is
placed on a non-conductive table, which is 1.5 meter above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which
was mounted on the top of a variable height antenna tower.
5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp
Factor = Level
6. For measurement below 1GHz, If the emission level of the EUT measured by
the peak detector is 3 dB lower than the applicable limit, the peak emission level
will be reported. Otherwise, the emission measurement will be repeated using the
quasi-peak detector and reported.
7. Use the following spectrum analyzer settings:
(1) Span shall wide enough to fully capture the emission being measured,
(2) Set RBW=100 kHz for f < 1 GHz; VBW >= RBW, Sweep = auto; Detector
function = peak; Trace = max hold;
(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
Set RBW =1 MHz, and 1/T (on time) for average measurement.
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9.3.TEST DATA

9KHz-30MHz
The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the
result which was 20dB lower than the limit line per 15.31(0) was not reported.
Table 14 Radiated Emission Test Data 9k Hz-30MHz

Frequency [Cable |Antenna . . Turntable [Antenna - .
Readings(d [Level(dBu [Polarity(H/V . Limits( |Margin(d
MHz ;_oss(dB E()actor(d BuV/m) v/m) ) g\)ngle(de ;—|e|ght(m dBuV/m) B)
30MHz-1GHz

Worst case is shown below for 30MHz-1GHz only.
The emissions don’t show in following result tables are more than 20dB below the
limits.

Table 15 Radiated Emission Test Data 30MHz-1GHz(Adapter Model:ZAU-A050260A-04)

I\Fﬂrﬁg; ency( E:sbsl? dB égé?grrzg Readings(d |Level(dBu |Polarity(H/\V X?]g;:a?zlee ﬁgfgﬂ?(ﬁ] Limits( |Margin
) B) BuV/m) \//m) ) 9 ) dBuV/m) | (dB)
55.270 0.8 13.0 16.3 30.1 \Y 20 1.0 40.0 9.9
62.730 0.9 12.7 14.3 27.9 \Y 0 1.0 40.0 12.1
171.935 15 9.0 20.1 30.6 Vv 0 1.0 435 12.9
210.296 1.7 10.6 14.2 26.5 \Y 70 1.0 43.5 17.0
253.547 1.9 12.1 13.1 27.1 Vv 50 1.0 46.0 18.9
310.270 2.1 13.1 11.7 26.9 \Y 60 1.0 46.0 19.1
55.260 0.8 13.0 17.8 31.6 H 70 3.0 40.0 8.4
69.701 0.9 10.7 18.4 30.0 H 160 3.0 40.0 10.0
90.260 1.1 11.9 12.1 25.1 H 120 2.0 435 18.4
170.260 15 9.0 111 21.6 H 0 2.0 43.5 21.9
186.270 15 9.7 9.5 20.7 H 20 2.0 435 22.8
246.76 1.8 12.1 17.8 31.7 H 100 2.0 46.0 14.3
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30MHz-1GHz
Worst case is shown below for 30MHz-1GHz only.
The emissions don’t show in following result tables are more than 20dB below the
limits.

Table 16 Radiated Emission Test Data 30MHz-1GHz(Adapter Model:ZAU-A050150A-02)

Uﬁg;’ ency( (L:c?sbsk(a dB 222?223 Readings(dB |Level(dB |Polarity [Turntable Ant.enna Limits( |Margin
) B) pV/im) pVIim)  |(H/V) |Angle(deg) [Height(m) [dBuV/m) | (dB)
38.764 0.7 12.3 18.2 31.2 \Y 340 1.0 40.0 8.8
44.606 0.7 13.6 7.3 21.6 Y 310 1.0 40.0 18.4
55.295 0.8 13.0 17.9 31.7 \Y 90 1.0 40.0 8.3
64.156 0.9 12.7 9.2 22.8 \Y 170 1.0 40.0 17.2
79.597 1.0 7.8 19.6 28.4 \Y 60 1.0 40.0 11.6
85.868 1.0 10.3 11.9 23.2 Y 310 1.0 40.0 16.8
41.663 0.7 13.6 2.5 16.8 H 30 2.0 40.0 23.2
55.811 0.9 13.0 10.8 24.7 H 310 2.0 40.0 15.3
69.796 0.9 10.7 6.3 17.9 H 60 2.0 40.0 22.1
77.783 1.0 7.8 18.9 27.7 H 320 2.0 40.0 12.3
82.486 1.0 8.5 14.9 24.4 H 0 2.0 40.0 15.6
103.867 1.3 13.2 2.4 16.9 H 350 2.0 43.5 26.6
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Radiated Emission

EUT Information

EUT Model Name: i6200S

Onperation mode: Charaina and transmitter

Test Voltage: AC 120V/60Hz

Adanpter Model: Adapter Model:ZAU-A050260A-04

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal\ Vertical
Operator Name:

Comment:

Level [dBuVv/m]
60

50

a0 |

30 (\“

20 L N
MNPV

10

0]
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]

— MES i6200S V1
—— MES i6200S H1
—LIM FCC ClassB F QP FCC ClassB, field strength
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Radiated Emission

EUT Information

EUT Model Name: i6200S

Onperation mode: Charaina and transmitter

Test Voltage: AC 120V/60Hz

Adanpter Model: Adapter Model: ZAU-A050150A-02

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal\ Vertical
Operator Name:

Comment:

Level [dBuVv/m]
60

50

40

30

| \ | \|/ \
| A | W ““ ) |
] \ e
/ N R o il
20 ‘ ,“ \ INAWMNIZERLA IWAP‘\\FVA‘% "
V \ ¥ Wi RV WY

10

0]
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]

— MES i6200S H
—— MES i6200S V
—LIM FCC ClassB F QP FCC ClassB, field strength
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1-18G
11b
Ch1

Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: Wifi 11b CH1
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

90T
8ot
1 EC.C..1.5.247 PK
701
et
g 607
c + ECC..1.5.247 AV
©
>
(0]
-

207 } } } } } } } +— |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: Wifi 11b CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC..15.24T7 PK

ECC..1.5.24T AV

Level in dBuV/

1G 2G 3G 4G 5G 6
Frequency in Hz
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1-18G
11b
CH6

Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: Wifi 11b CH6
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

110

100

80
FCC 15. 247 PK

70

60

Levelin dBuV

FCC 15.247 AV

dgld!
i | iy AHMWHWW
X IWWWWHW WWWWWMWL ijwwuuwmﬂwHuanWWMMWW W

» byt A

20 + 1 1 1 1 1 bt |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: Wifi 11b CH6
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

110 T

100

80
FCC 15.247 PK

70

60
FCC 15.247 AV

i
W‘“‘WWWWWWhﬂuwH>1¢;WuMH,WMH‘W A

Mwwmwm(wmﬂwmwwwmMNJLWMWwwWWW

Levelin dBpV

30

g
wmwnwmrwwmumuWWMMMNWMﬂmwww;wNIMW\MW“WW“‘W i

20 1 1 1 1 1 et |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz

R —
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1-18G
11b
CH11

Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: Wifi 11b CH11
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

110 +
100 +
ol
80 +

S 1 FCC 15. 247 PK
@ 70+
S 60|

E L FCC 15.247 AV

MWWWMW

gt
| WWWMMM m JLWWW : mﬂwmwm,,wuwwuwwmnmw hf

R—

20 WMHWMW”W“mmwWWWWWM”WMMMMWWN

20 } } } } } f I — |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: Wifi 11b CH11
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

110 +
100
ol
) : FCC 15. 247 PK
.,
g ! FCC 15.247 AV
i
i it
I " l m | gy
30 MNUMWM‘WHWWWWWH“NH”W‘M”WWNWWWWW“ WMWH'WM MWWWWW ™ MLW‘WWHWW I
201(‘; 26 36 4G 5£; 6 | 8 ‘10‘G 15(;

Frequency in Hz
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1-18G
11g
CH1

Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: Wifi 11a CH1
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1 EC.C..1.5.24.T PK

1 FECC.15.247 AV

Level in dBuV/

20 } } + + + + + +— |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: Wifi 11a CH1
Test Voltage:
Comment:
Common Information
Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC..15.24T PK

ECC..1.5.24T AV

Level in dBuV/

20 t t t t t t

1G 2G 3G 4G 5G 6
Frequency in Hz
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1-18G
11g
CHG6

Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: Wifi 11a CH6
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

90T
80+
1 F.C.C..15.247 PK
70t
=
Z 607
T 1 FCC..15.247 AV
£
® 50t
[0
— 4

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: Wifi 11a CH6
Test Voltage:
Comment:
Common Information
Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:

Comment:
FCC Electric Field Strength 1-18GHz operate on 2.4GHz
90T
80T
1 E.C.C..1.5..24.7: PK
70T
z
% 60T )
c 1 ECC..15.247 AV
°
>
(0]
-
20 } } } } } } } +— |
1G 2G 3G 4G 5G 6 8 10G

Frequency in Hz
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1-18G
11g
CH11

Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: Wifi 11a CH11
Test Voltaae:
Comment:
Common Information
Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

EC.C..15.247 PK

FECC..15.247 AV

Level in dBuV/

20 t t t t t t

2G 3G 4G 5G 6
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: Wifi 11a CH11
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1 EC.C..15.247 PK

1 FECC..15.247 AV

Level in dBuV/

20 } } } } } } } —t |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
11n-HT20
CH1

Radiated Emission

EUT Information

EUT Model Name: i6200S

Operation mode: Wifi 11n HT20 CH1
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1 EC.C..1.5.24.T PK

1 FECC.15.247 AV

Level in dBuV/

20 } } + + + + + +— |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

16200S
Wifi 11n HT20 CH1

Common Information

Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:

Comment:
FCC Electric Field Strength 1-18GHz operate on 2.4GHz
90T
80T
1 E.C.C..1.5..24.7: PK
70T
z
% 60T )
c 1 ECC..15.247 AV
°
>
(0]
-
20 } } } } } } } +— |
1G 2G 3G 4G 5G 6 8 10G

Frequency in Hz
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1-18G
11n-HT20
CH®6

Radiated Emission

EUT Information

EUT Model Name: i6200S

Operation mode: Wifi 11n HT20 CH6
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

90T
80+
1 F.C.C..15.247 PK
70t
=
2 60T
T 1 FCC..15.247 AV
£
® 50t
[0
— +4

20 t } t t t

1G 2G 3G 4G 5G 6
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: i6200S

Operation mode: Wifi 11n HT20 CH6
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

90T
80+
1 FCC. 15.247 PK
70+
3
3 60+
T i ECC.15.247 AV
O 501
[0
— 4

20 t t t t t t

1G 2G 3G 4G 5G 6
Frequency in Hz
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1-18G
11n-HT20
CH11

Radiated Emission

EUT Information

EUT Model Name: i6200S

Operation mode: Wifi 11n HT20 CH11
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

EC.C..1.5.24.T PK

FECC.15.247 AV

Level in dBuV/

20 t } t t t

1G 2G 3G 4G 5G 6
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

16200S
Wifi 11n HT20 CH11

Common Information

Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

FECC..15.247 PK

E-C.C.-15.24.7T AV

Level in dBuV/

30

20 t t t t t t

1G 2G 3G 4G 5G 6
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11b CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 T

80 T

FCC 15.247 PK

70+

60 T

Levelin dBpV

50 +

40 +

30 ‘ } ‘ } ‘ } ‘ }
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11b CH1
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 —

Levelin dBpV

50 +
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11b CH6
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 —

1 FCC 15. 247 PK

Levelin dBpV

50 +
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11b CH6
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 —

FCC 15. 247 PK

Levelin dBpV

50 +
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11b CH11
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 —

FCC 15. 247 PK

Levelin dBpV
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11b CH11
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 T

90 +

80 1
FCC 15.247 PK

70+

60 -

Levelin dBpV

50
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11a CH1
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 —

FCC 15. 247 PK

Levelin dBpV
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11a CH1
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 T

80 1
FCC 15.247 PK

70+

60 -

Levelin dBpV
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11aCH6
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 —

FCC 15. 247 PK

Levelin dBpV
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11aCH6
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 —

1 FCC 15. 247 PK

Levelin dBpV

50 +

40 +

30 ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ; ‘ ;
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11a CH11
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 —

FCC 15. 247 PK

Levelin dBpV

50

40
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11a CH11
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 —

FCC 15. 247 PK

Levelin dBpV

50
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11n-HT20 CH1
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 T

FCC 15. 247 PK

Levelin dBpV
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11n-HT20 CH1
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 T

90 +

80 1
FCC 15.247 PK

70+

60 -

Levelin dBpV

50 +
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11n-HT20 CH6
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 —

FCC 15. 247 PK

Levelin dBpV

50 +
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11n-HT20 CH6
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 T

90 +

80 1
FCC 15.247 PK

70+

60 -

Levelin dBpV

50 +
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Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: 11n-HT20 CH11
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 —

FCC 15.247 PK

Level in dBpV
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Radiated Emission

EUT Information

EUT Model Name: i6200S

Operation mode: 11n-HT20 CH11
Test Voltage:
Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 18-26.5GHz

100 —

FCC 15. 247 PK

Levelin dBpV

50 +
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Band edge
11b
CH1

EUT Information

EUT Model Name:
Operation mode:
Test Voltaae:
Comment:

Radiated Emission

16200S
Wifi 11b CH1

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

1007

SMO EMC Lab.

Horizontal

FCC Electric Field Strength 2.4GHz Bandedge-PK

EFC.15.24Y PK

Level in dBuV/

2389992000 GH 2z
45.548 dBpy. .V /

CC.01b5. 24T AV

30 }

2310 2320
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EUT Information

EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Radiated Emission

16200S
Wifi 11b CH1

Common Information

Test Site:
Environment

Antenna Polarization:
Operator Name:

Comment:

1007

SMO EMC Lab.

Vertical

FCC Electric Field Strength 2.4GHz Bandedge-PK

ECIC.15. 247 PK

Level in dBuV/

2.389893000 G Hz
44.920 dBu V/

. CC.15. 24T AV
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EUT Information

EUT Model Name:
Operation mode:

Radiated Emission

16200S
Wifi 11b CH1

Test Voltage:
Comment:

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

SMO EMC Lab.

Horizontal

Copy of FCC Electric Field Strength 2.4GHz Bandedge-AV

Level in dBuV/

FCC . 15.247 AV

o9VU40400U G T Z
34.947 dBp V. /

R

30 t }

1 1 1 1 1 1 ! 1 1

2310 2320
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Radiated Emission

EUT Information

EUT Model Name:
Operation mode:

Test Voltage:
Comment:

16200S
Wifi 11b CH1

Common Information

Test Site:
Environment

Antenna Polarization:
Operator Name:

Comment:

1007

Level in dBuV/

SMO EMC Lab.

Vertical

Copy of FCC Electric Field Strength 2.4GHz Bandedge-AV

CC.15.24T AV

2.390454000 G z
34.073 dBy v/

30

1 1 1 1 1 1 1 1 ! 1 1
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Band edge
11g
CH1

Radiated Emission

EUT Information

EUT Model Name: i6200S
Operation mode: Wifi 11a CH1
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 2.4GHz Bandedge-PK

1201

110t

100t

90t 2.389695000 G Hz
1 62.039 dBy V /

8ot

FCC 15.247 PK

Level in dBuV/

FCC.15.247T AV

30 t t t t t t t

2310 2320 2340 2360 2380
Frequency in MHz
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EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

Radiated Emission

16200S
Wifi 11a CH1

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

1201

1101

1001

SMO EMC Lab.

Vertical

FCC Electric Field Strength 2.4GHz Bandedge-PK

FCC 15.247 PK

Level in dBuV/

2.390267000 G H z r
54.598 dBp V/

FCC.15.247T AV
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